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FR1 n5/ 15MHz / DFT-s-OFDM / 64QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax
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FR1 n5/ 15MHz / DFT-s-OFDM / 256 QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax
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FR1 n5/ 20MHz / DFT-s-OFDM / PI/2 BPSK
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax
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FR1 n5/20MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectru

Ref Level 19.68 dBm  Offset 4.30 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 19.68 dBm
SGL Count 100/100

Offset 4.30 d& Mode Auto Sweep

@1 AvgPwr AvgPwr
Limit ¢heck I\ pabs | SPURIRWECHBEKABS PABS ﬂ ‘
10 db;_‘,‘l“_. EPURIOUS INE ABS J PABS IDUEFT?E PURIOUS_LINE_ABS PABS H |
ods r \L 0 d8m - \
-10 dBm |J : -10 derm ,
SPURIOUS_LINE_ABS_ r ! ,j \
20 dBm \I 20 dem ( 1
\ -30 dBm \
it - 40 dBm ﬁ J,J
o i T et T
I N AL (RS0 W ]
" ﬂ JMLM R I A . n ) bh afh rote? B s po | S \)) |
e pwerans ||| BRbECUEs ey e
SN -y
-70 dBm
Start 815.0 MHz 3003 pts Stop 844.0 MHz Start 820.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 521,03796 MHz -47.15 dem -34.15 de 520.000 MHZ 849,000 MHZ 100,000 kA2 a;?mg T 10,73 dbm _mwl
523,000 MHz £24.000 MHz 200,000 kHz 82399251 MHz -15.38 dém -2.38.d8 843.000 MHz 850.000 MHz 200.000 kHz 849,01049 MHz -18.34 dBm -5.34 db
£24.000 MHz B44.000 MHz 100.000 kHz E24.54345 MHz 20.36 dim -9.54 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.23477 MHz -47.58 dBm -34.58 dB
Y
J il e
1124555 Date 11:55:45

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 15.68 dBm Offset 4,30 db

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 19.68 dBm
SGL Count 100/100

Offset 4.30 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr

Limit $heck PAES | SPURIME CHBEKARS PARS

J 3 3 ABS i sPURIOUS INE_ABS PAES
n dlir'%'” PURIOUS_|INE_ABS PABS IUth‘.‘P S |
ods [ . it P ., " 0 o s coom st e | -
-10 dam \ 0 dem
SPURIOUS_LINE_ABS_ ’ |
-20 dBm J i 20 dem
-30 dém ,,,,JI?” 11 {30 dBm
s b o, Ty
140 dam —pprasal ™ 40 dBm e
Jepctar N
-50 d8m -50 dBm L\_
_60 dBm -60 dBm
M‘M Jror-en i,

-70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 844.0 MHz | (|| Start 829.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency |__Ppowerabs |  auimit | Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

§15.000 MHz 823,000 MHz 100,000 kHz 822,84416 MHz -33.83 dBm -20.83 d& 525.000 MHZ '840.000 MHZ 100.000 KRz 933.98501 MAz 2.07 dBm 27.73 db

823.000 MHz 824,000 MHz 200,000 kHz 823.75674 MHz -30.16 dBm -17.16 dB £49.000 MHz 850.000 MHz 200,000 kHz 849.00949 MHz 32,26 dbm 219,26 dB

824.000 MHz 844.000 MHz 100.000 kHz 835.79820 MHz 1.81 d8m =28.19 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.93407 MHz -35.57 dbm -22.57 dB

Y
)i i )

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An5-32 of 38



seamancas. FCC RADIO TEST REPORT Report No. : FG082512B

FR1 n5/ 20MHz / DFT-s-OFDM / 16QAM
Lowest Band Edge / 1RBO Highest Band Edge / 1IRBmax

:%:' Spectrum

Spectru

Ref Level 15.68 dBm  Offset 4.30 dB Mode Auto Sweep RefLevel 19.68 dém  Offset 4.30 dB Mode tuto Sweep

SGL Count 100,100 SGL Count 100/100
@1 AvgPwr AvgPwr

Limit ¢heck I'\ PAES L SPURIRHECHBEKABS_ PABS ‘l\ ‘
B 3 3 ABS ine _$PURIOUS_LINE_ABS PAS!

10 Ub;’r‘:w PURIOUS_)INE_ABS /\ PABS 1DUHT?P S H |
o dB J 0 dém / ‘
-10 d8m l -10 dBm il
SPURIOUS_LINE_ABS_ y, \ 1
-20 dBm f \ -20 dBm ; ‘
-30 dBm -30 dem [

40 dBm: \ h ~40 dBm:
A N Y (P I 1|
e e il

\
i I\JJ \
AT T

SR 9 A oy MY
; 1 RV R
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 844.0 MHz ] (|| Start §29.0 MHz 3003 pts Stop 860.0 MHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 82299600 MHz -45.92 dém -32.92 de 829,000 MHz 849.000 MHz 100.000 kHz 848,43057 MHz 18.38 dBm -11.62 d&

823.000 MHz 824,000 MHz 200,000 kHz 823,99351 MHz -16.10 dBm -3.10 d& £49.000 MHz 850,000 MHz 200,000 kHz 849,00050 MHz -19.97 dBm -6.97 dB

824.000 MHz 844,000 MHz 100.000 kHz 82454945 MHz 19.11 dBm -10.89 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -48.99 dBm -35.99 dB

I y

il e

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru x| spectrum 7
Ref Level 15.58 dBm Offset 4.30 dB Mode Auto Sweep RefLevel 1968 dém  Offset 4.30 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr

Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS

q 3 3 DABS i sPURIOUS INE_ABS PASS
10 db?‘%lﬂ PURIOUS INE_ABS PABS 10 dh;‘:‘rp S |
0 de | e R & s e 088 - —
f \
-10 dem I 1 0 dBm
SPURIOUS_LINE ABS_ | I
“20 dem " \ 20 dem
-30 dem | 30 dem
W lxv.\v b ﬂ o
-40 dBm o *"‘M -40 dBm e,
e | A
-50 dam -50 dBm Y
Y
-60 dem -60 dBm M\,
aiangnmsaed

70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 844.0 MHz ] ||['Start 829.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit | Rangelow | Rangeu | RBW | Frequenc: | __Powerabs | ALimit

515.000 MHz 523,000 MHz 100,000 kHz 822,67632 MHz -35.26 dBm -22.26 db £26.000 MHz B 100,000 Kz TR 555 dbm _27W|

523.000 MH2 | B94.000 MHz 200,000 kHz 823,56454 MHz -32.41 dbm -19.41.d8 949,000 MHz 850000 MHz 200,000 kHz £49,52298 MHz -31.55 dBm -13.55 dB

824.000 MHz 844.000 MHz 100.000 kHz 834.89910 MHz 0.58 dBm -29.32 di 850.000 MHz 860.000 MHz 100.000 kHz 851.16384 MHz -34.04 dbm -21.04 dB

T
I J1 £
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Report No. : FG082512B

FR1 n5/20MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectru

Ref Level 19.68 dBm  Offset 4.30 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

Spectrum

Ref Level 19.68 dBm
SGL Count 100/100
AvgPwr

Offset 4.30 d& Mode Auto Sweep

Limit §heck ﬂ PARS | SPURIRHECHYEKABS_ PARS W
10 db!"\":w EPURIOUS INE_ABS PABS IDGEF"?E PURIOUS_LINE_ABS PABS “ |
0dB H 0 dBm J \
-10 dem } } -10 dBm {1
SSURIOUS CHE ARe r K R
-20 dBm f i 20 dBm r E‘
-30 dBm l =30 dBm

-40 dBm:

i

Wl [ 10 \
L 1

-40 dB
m J,”

50 dem i -80 dBm: fy
. ¥ / H / ‘ f\ N . ﬂ .
L / i
[/ sl e\ Sl M I g et Sl el o
alelcl il r Y STy v g | OB R aa]
T PRSI
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 844.0 MHz Start 829.0 MHz 3003 pts Stﬂ 860.0 MHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

§15.000 MHz 823,000 MHz 100.000 kHz 8§21,01399 MHz -48.07 d&m -35.67 d& 829.000 MHz 849,000 MHz 100.000 kHz 548,47053 MHz 18.52 dBm -11.48 dB

823.000 MHz 824,000 MHz 200,000 kHz 823,99550 MHz -15.32 dBm -6.32 dB £49.000 MHz 850,000 MHz 200,000 kHz 340,02547 MHz -20.55 dBm -7.55 dB

824,000 MHz 844,000 MHz 100,000 kHz 824,58941 MHz 18.93 dBm -11.07 d& £50.000 MHz 860,000 MHz 100.000 kHz 850.02498 MHz -51.96 dBm -38.96 dB

T
1 I w
11:45:02

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru x| spectrum 7
Ref Level 15.58 dBm Offset 4.30 dB Mode Auto Sweep RefLevel 1968 dém  Offset 4.30 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
. . x ABS i sPURIOUS INE_ABS PASS
10 db?‘%“‘! PURIOUS INE_ABS PABS 10 dh;_‘LI\P S !
5 a
od P LT S e = HM 0 B~y e ey WN",‘—NWI
-10 dem | L 0 dBm
SPURIOUS_LINE ABS_ l I ‘
20 dem J \ 20 dem
30 dBm 1 30 dem
] \
- M ! M‘,ﬂ-&m
40 dBm P o 40 dBm
WA“A‘M’V‘W ’\(\1'\\‘R
-50 dem -50 dBm T
-60 dem -60 dBm \"M
el rcnsod
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 844.0 MHz |||l 'start 829.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit | Rangelow | Rangeu | RBW | Frequenc: | __Powerabs | ALimit
515.000 MHz 523,000 MHz 100,000 kHz 822,48452 MHz -39,10 dBm -26.10 dB £26.000 MHz B 100,000 Kz TN R 577 dbm _ngl
523.000 MH2 | B94.000 MHz 200,000 kHz 823,58352 MHz -34.17 dbm 2117 d8 949,000 MHz 850000 MHz 200,000 kHz 849,80070 MHz -33.25 dBm -20.25 dB
£24.000 MHz S44.000 MHz 100.000 kHz 634.17982 MHz 0.43 dBm -29.57 dB 850.000 MHz 860.000 MHz 100.000 kHz 85136364 MHz -36.08 dBm -23.08 dB
T
I J1 £
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Report No. : FG082512B

FR1 n5/20MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectru

Ref Level 19.68 dBm  Offset 4.30 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 19.68 dBm
SGL Count 100/100

Offset 4.30 d& Mode Auto Sweep

@1 AvgPwr AvgPwr
Limit §heck ,[ PABS | SPURIRHE CHYGKARS_ PAES r ‘
10 db;_‘,‘l,,_. EPURIOUS INE ABS h PAEBS IDUH'\?E PURIOUS_LINE_ABS PABS l’l |
ode 0 dBm } \
-10 dem f/ \ -10 dBm
SPURIOUS_LINE_ABS_ ¥ \ j \
20 dem ] \ 20 dem —
|
-30 dBm =30 dBm I
f
-40 dBm: |\L J} -40 dBm: n
50 dam ! b‘ - 5 l‘\ A 1Mo corm i IH f
L L [ WL AL | | I AN
oo N MJGW gl " ENN [ I BN i - A U ) | ‘m
b W el e A SRS N P
70 dBm -70 dém
Start 815.0 MHz 3003 pts Stop 844.0 MHz Start 820.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,67632 MHz -46,02 dem -33.02 06 829,000 MHz 840000 MHz 100 000 kHz e 16,55 dbm _HWI
523,000 MHz £24.000 MHz 200,000 kHz 82398252 MHz -18.75 dém -6.79.d8 843.000 MHz 850.000 MHz 200.000 kHz 840,00749 MHz -21.66 dBm -8.66 db
824.000 MHz 844,000 MHz 100,000 kHz 924,56943 MHz 16.60 dBm -13.40 dg 850.000 MHz 860,000 MHz 100,000 kHz 85009491 MHz -51.67 dBm -38.67 dB
T
J il e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru x| spectrum 7
Ref Level 15.58 dBm Offset 4.30 dB Mode Auto Sweep RefLevel 1968 dém  Offset 4.30 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS | SPURIAHECHBIEKABS _ PABS
q 3 3 DABS i sPURIOUS INE_ABS PASS
10 ﬂb?‘%lﬂ PURIOUS INE_ABS PABS 10 dh;_‘LI\P S !
ods 0 dem -
[N PN, MRRORY SV LTI RS .,\_I'_\W Tl IR VRS TR W ) ST T P, -
-10 dBm f J10 dem
SPURIOUS_LINE ABS_ l |
20 dem } 20 dem
-30 dem | \ 30 dem
W*’j \A.ﬂ o A
M vig
e -50 dBm \L
1,
o,
60 derm -60 dBm -
\W
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 844.0 MHz ] ||['Start 829.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit | Rangelow | Rangeu | RBW | Frequenc: | __Powerabs | ALimit
£15.000 MHz 823.000 MHz 100.000 kHz 822.55644 MHz -43.03 ddm -30.03 d& 829.000 MHz ﬁsﬁ%mz 100.000 kHz a?._?m: MAz -0.47 dBm -SUWI
523.000 MH2 | B94.000 MHz 200,000 kHz 823,58152 MHz -37.54 dbm -24.54 d8 949,000 MHz 850000 MHz 200,000 kHz £49,81868 MHz -36.78 dBm -23.78 dB
£24.000 MHz S44.000 MHz 100.000 kHz 63561838 MHz -0.60 dBm -30.60 dB 850.000 MHz 860.000 MHz 100.000 kHz 85163337 MHz -36.77 dBm -23.77 dB
T
I J1 £
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Report No. : FG082512B

FR1 n5/20MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Spectrum

Ref Level 19.68 dBm  Offset 4.30 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 19.68 dBm
SGL Count 100/100

Offset 4.30 d& Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
Limit ¢heck paES | SPURIGHECHBIEKABS PAES
b | s s Ak ine _$PURIOUS_LINE_ABS PAS
10 ab’._‘:w PURIOUS_LINE_ABS PABS 10 db;%“‘ 5 1
ode - 0 dem ISR P, L |
o P RPRPUS RSP PR P e F N o A 'ww—vn\‘ o . D I ISP
10 dem [ 10 dBm I
SPURIOUS_LINE_ABS_ l \ l
-20 dBm ‘ 0 dem \
-30 dBm = | ! 30 dBm o
\ !I
40 dey ™ 0
p e R -40 dBm ...\
50 dem -50 dBm Y
\
-60 dBm -60 dBm \“1"
i AT
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 844.0 MHz Start 829.0 MHz 3003 pts Stﬂ 860.0 MHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up REW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
§15.000 MHz 823,000 MHz 100.000 kHz 822,88412 MHz -34.54 dBm 1.54 d8 829.000 MHz 849,000 MHz 100.000 kHz 838.28072 MHz -0.49 dBm -30.48 dB
823.000 MHz 824,000 MHz 200,000 kHz 823,93357 MHz -30.11 dBm -17.11 dB £49.000 MHz 850,000 MHz 200,000 kHz 849,28222 MHz -28.72 dBm -15.72 dB
824.000 MHz 844,000 MHz 100.000 kHz 83753646 MHz -1.08 dBm -31.08 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.26474 MHz -33.56 dBm -20.56 dB
- —
il [1 ] i [1 ™)
Dater 2 11: Date 2021 11:58:4%5
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Conducted Spurious Emission

FR1 n5/5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Spe ¥
Ref Level 0.00 dBm Offset 4.30 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURTOUS_LINE_ABS | SPURT _LINE_ABS_
-20 der -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
-50 dBm -50 dBm
-0 der ‘L— L 50 dBm - .
- e
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 48005 pts Stop 9.0 GHz Start 30.0 MHz 48005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B814.32407 MHz -63.23 dBm -50.23 dB 30.000 MHz 815.000 MHz 100.000 kHz B812.62333 MHz -67.89 dém -54.89 dB
860,000 MHz 1.000 GHz 100.000 kHz 993.01925 MHz -68.64 dBm -55.64 dB 860,000 MHz 1,000 GHz 100.000 kHz 935.31867 MHz -68.50 dBm -55,50 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64904 GHz -39.59 dBm -26.59 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66904 GHz -38.10 dBm -25,10 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99540 GHz -53.42 dBm -40.42 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94621 GHz -53.22 dBm -40.22 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.31684 GHz -57.88 dBm -44,88 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.00714 GHz -57.85 dBm -44,85 d&
\ I ) wa ( Il J -

Highest Channel

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 4.30 de Mode Auto Sweep

Tmrk Paks
:_SPURIOUS LINE_ARS PABS
_LINE_ABS_
-30 dBm
-40 der
-50 dBm
-60 dBr
Start 30.0 MHz 48005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 812.36167 MHz -68.55 dBm -55.55 dB
860,000 MHz 1.000 GHz 100.000 kHz 863.20170 MHz -68.77 dBm -55.77 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68904 GHz -40.24 dBm -27.24 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99580 GHz -53.40 dBm -40.40 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89664 GHz -57.76 dBm -44.76 dB
( I ] o
D 1 23.JAN.2021 10:21:5
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seamancas. FCC RADIO TEST REPORT

Report No. : FG082512B

Frequency Stability

Test Conditions FR1 n5 (BPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage —
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0027
40 Normal Voltage 0.0191
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0220
0 Normal Voltage 0.0004
-10 Normal Voltage 0.0056 PASS
-20 Normal Voltage 0.0208
-30 Normal Voltage 0.0057
20 Maximum Voltage 0.0049
20 Normal Voltage 0.0000
20 Battery End Point 0.0001
Note:

1. Normal Voltage =48 V. ; Battery End Point (BEP) =43 V. ; Maximum Voltage =53 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
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seamancas. FCC RADIO TEST REPORT

Report No. : FG082512B

FR1 n12

Peak-to-Average Ratio

Mode FR1 n12 / 15MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 412 4.43 5.51 5.94 PASS
Mode FR1 n12 / 15MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.32 PASS
TEL : 886-3-327-3456 Page Number : An12-1 of 30
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Report No. : FG082512B

FR1 n12/15MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

C=
Sp n = Spectrum =
Ref Lovel 24,20 gBm  Offset 4.20 G2 RefLevel 24.20 d8m  Offset 4.20 da
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Trace 1 [ 2192 dem | 2777 dem 585 d8 5.07 B +.78 da 5.51 8 5.77 d8 Trace 1 | 2138 dbm | 27.78 gom 5.40 di. 3.13 de 4.39 0B 594 ab 6.23 0B
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Spectrum
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26dB Bandwidth

Mode FR1n12: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.89 9.41 14.21
Mode FR1n12: 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.97 4.89 9.85 9.77 15.11 14.87
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.79 4.89 9.69 9.77 14.99 14.84
TEL : 886-3-327-3456 Page Number 1 An12-3 of 30
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seamancas. FCC RADIO TEST REPORT

Report No. : FG082512B

FR1 n12 /5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

pectrum

(=)

Ref Level 24,20 d8m

Offset 4.20 d8 » RBW 100 kHz

o Att 30dE SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 1Pk Max
o0 Mi[1] 15.58 dpm|
- e 706.72100 MHz
10 P VAT e el e AU AR AT ﬁm N 26.00 d8)
1 B | 4.895000000 MHz|
o | Q factor \ 144.4
5
-10 dBrm
Y
\
-20 dam
- \A
-30 dam i T
~Sirdam
-50 dam
-50 dam
-70 dam
CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
ML 1 706,721 MHz 15.58 dBim nda down 4,805 MHz
T1 1 705,062 MHz -10.19 dbm nde 26.00 0B
T2 1 709,956 MHz -10.18 dbm q factor 144.4

FR1 n12 /5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

[ ] c=
Ppe v v
Ref Level 24.20 GBm  OFfset +.20 0f = RBW 100 kHz RefLavel 24.20 d8m  OFfset 4.20 d5 w RBW 100 kHz
o Att 0de SWT  19ps @ VBW 30D kHz Mode Auto FFT o Att 30ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
| R [@ 1Pk Max
20 dBm lnuu] 3.92 dBm| 20 I Mi[1] 14.18 dBm)|
2 708.26900 MHZ, 707.62000 MHz
Ny N AR, LT d I ¥ LAY 26.
10 dem -, Yot Vi Y 26.00 dB 10 ; n 26.00 dB)
! B 4.975000000 MHz| B 4.895000000 MHZ|
o . Qfactor 142.4 o Q factor 144.6
J
104 F - -10 dam
/ Y /
20 di - -2 m
7 Y 0 da ]
Py Laf A ln kY 5 .
Aot i = - s
-40 dBm -40 dam
50 -50 dam
50 -50 dam
70 70 dam
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc| X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result
M1 1 708.268 MHz 13.92 dbm e down 4.975 Wz ML T 707.62 Mnz 14.18 dBm ndB down 4,895 MHZ
T1 1 704,993 MHz -11.99 dBm N8 26.00 de T1 1 705.072 MHz ~11.86 dBm ndb. 25.00 dB
T2 1 709,950 MHz -11.89 dbm Q factor 142 4 T2 1 703,868 MHz -11.47 dbm Q factar 1446
T
L JU J ). [ L [}

64QAM

256QAM

[unl
rum ctrum
Ref Leval 24.20 dém  Offset 4.20 dé & RBW 100 kHz Ref Level 24.20 d&m  Offset 4.20 d8 @ RBW 100 kHz
o Att 30d8 SWT 1G4S @ YBW 300 ki Made Auto FFT o At 3008 SWT 195 w VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
(@ iFk Mz [@ 17k Max
20 di m1[1] 13.57 dBm| 20 MI[1] 10.67 dBm|
i 705.45200 MHz} 700.23800 MHz
104 M s v B 26,00 dB) 10 dbm — . TR § 00 da|
i By 4.785000000 MH] - ST AT T 1.885000000 MHz
o / Q factor 147.4 0 d Q factar \l 145.2]
-0 -10 -
¥
f
-20 d -20 dém T
[ ronf ~Aa & . N
o ¥ ;30,0ew S,
a0 -40
=0 -50 dbm
~60 di 60 df
70 -70
CF 707.5 MHz 1001 pts CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker marker
¥-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | _Function | Function Result
705,452 MHz 13.57 dBm B down 4.785 MHz M1 T 709.238 MHz 10,67 dBm nde down 4.885 MHz
705.112 MHz 11,88 dém nde 26.00 da 1 1 705.052 MHz 16,17 dBm nd@ 26.00 da
709.898 MHz -12,47 dém 147.4 T2 1 709.938 MHz -15 48 dém Q factor 145.2
v T
L JL J bl L JL ) L

TEL : 886-3-327-3456

FAX . 886-3-328

-4978
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ssamancas. FCC RADIO TEST REP

ORT

Report No. : FG082512B

FR1 n12/10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

C)
v
Ref Lovel 24,20 dBm  Offset 4.20 0B = RBW 100 kHz
o Att 30dE SWT 378 ps @ VBW 300 kHz  Made Auto FFT
SGL Count 100,100
[@ 1Pk Max
20d Mi[1] 13.67 dBm)
706.7210 MHz
10 dB oo ey e fepngd g, 5 26.00 dB|
" T e HAAGRA A 9.411000000 e
odi . Q factor 75.1
/
10 !
‘\I\_
L PP
-50
-60
-70
CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | %-value | Y-value | _Function | Function Result |
L 1 706.721 MHz 13.67 dbm nd8 down 9,411 MHz
TL 1 702.625 MHz -12.85 dBm ndB 26.00 dB
T2 1 712.035 MHz -12.06 dém Q factor 751
-

FR1 n12/10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Spectrum -
Ref Level 24,20 dBm  Offset 4.20 d8 = RBW 100 kHz
o Att 30dE SWT 379 ps @ WBW 300 kHz  Mode Auto FFT
SGL Count 1007100
(@ 17k Max
20 dl m1[1] 10.38 dBm|
708.5590 MHz
10 dem v 1R 26.00 def
S SN TPV A 9.850000000 MHZ]
o d Q factar l 71.9)
10 .
20 —
I
- ',
ol b Mgl
Epanr A e
-4
50
60
70
CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-valug | _Function | Function Result |
1 1 10.38 dam nd@ dowr 5.85 MHz
TL 1 -16.00 dBm ndB 26.00 dB
T2 1 712,395 MHz -15.11 dém Q factor 718
L JU J

pect K2
Ref Level 24.20 dBrm  Offset +.20 08 = RBW 100 kHz
o Att 30dE SWT  37.9us @ VBW 300kHz Mode Auto FFT
SGL Count 100/100
| B
20 Mi[1] 11.62 dbm]
705.6220 MHZ]
10 - AR 26.00 dB|
R T/ ool 9.770000000 MHe]
ad ! Q factor 72.2)
|
10 d 13
M
-20d A
L S
4 L “"\w
PR i ATy
-40 d8
-50 dBm
-60
-70
CF 707.5 MHz 1001 pts Span 20.0 MHz
marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
M1 1 705.522 MHz. 11.62 dém ndB down 9.77 MHz
TL 1 702,645 MHz -15.15 dbm ndb 26.00 b
T2 1 712.415 MHz -14.40 dbm Q factor 72.2

64QAM

Spectrum

256QAM

Ref Level 2420 dém Offset 4.20 d8 & RBW 100 kHz Ref Leval 24.20 dém Offset 4.20 dé & RBW 100 kHz
j= AL 30d8 SWT 37.0ps @« VBW 300 kHz Mode Auto FFT fo ALt 30de  SWT 37.6us @ VBW 300 kHz Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
20 MilL] 11,45 dem)| 20d TR 7.85 dBm|
e 708.3390 MHz 707.1800 MHz|
wd _ X _ndn 26.00 dB| 0 L} 26.00 dB|
P sl Ty o AN S 5600000000 Mt o k] oo aon
a | qfactar 73.1 o 72.4
~10 dBm: -10 J
i
/
2 Y
20d ' 20 d f
el LT X )
30 dp - e e Eadie ey
0d
50 df -50
60 ~60 di
Fod 70
CF 707.5 MHZ 1001 pts B:EI‘\ 20.0 MHZ CF 707.5 MHz 1001 pts
Marker Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value | Function | Function Result
M1 1 708.339 MHz 11.45 dém ndB down 9.69 MHz M1 1 707.18 MHz 7.85 dBm ndB dawn 9.77 MHz
Ti 1 702.665 MHz -13.92 dém nd@ 26.00 d& TL 1 702 625 MHz -13.80 dem 26.00 dB
T2 1 712.355 MHz -13.99 dBm Q factor 73.1 T2 1 712,395 MHz -17.96 dim Q factor 724
it T T Y
L L J e L JU ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG082512B

FR1 n12/ 15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

pectrum =
Ref Lovel 24,20 dBm  Offset 4.20 0B = RBW 300 kHz
o Att 30dE SWT 126 ps @ VBW  1MHz  Made Auto FFT
SGL Count 100,100
[@ 1Pk Max
20d - Mi[1] 15.20 dBm|
— B 706.6910 MHz
10 dem S T g e 26.00 dB
By 'L 14.206000000 MHz
odi Q factor ‘ 49.7|
10 1’
-20
e
Al A Yy
-301
o/
-ap
-50
-60
-70
CF 707.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | %-value | Y-value | _Function | Function Result |
L 1 706,691 MHz 15.20 dém nd8 down 14,206 MHz
TL 1 700.067 MHz -10.28 dBm ndB 26.00 dB
T2 1 714.273 MHz -10.86 dém Q factor 4.7
-

FR1 n12/15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

pectr 2 pectrum 2
Ref Level 24.20 GBm  Offset 4,20 db = RBW 300 kHz RefLavel 24.20 d8m  OFfset 4,20 d5 w RBW 300 kHz
o Att 30de SWT 126us @ VBW  LMHz  Mode Auto FFT o Att 30ds SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
| O @ 1Pk Max
200 : Mi[1] 13.80 dbm| -0 - Mi[1] 14.02 dom|
L 705.7920 MHz| i 705.8520 MHz|
10 B SEAPNIEEL IV ALETN WEACIR LS S N 26.00 dB| 10 P ] o N e 26.00 db)|
By \ 15.105000000 MHz| f B b 14.865000000 MHz|
o a factor Y 16.7 o Q factor \ 47.5
\ B .
3 - + L
10 - -10 dax T
/ L ot -
20 -20 dam 7
Sy Ve I ~,
£0 d - vl ,
50 T dEm o,
a0 -40 dam
504 -50 dam
60 df -50 dam
70 df 70 dam
CF 707.5 MHz 1001 pts Span 30.0 MHz CF 707.5 MHz 1001 pts Span 30.0 MHz
marker Marker
Type | Ref | Trc | X-valug 1 Y-value | _Function | Function Result Type | Ref | Tre | ¥-value | Y-walua | Function | Function Result
M1 1 705,792 MHz 13.80 dBém ndB down 15.105 MHz M1 1 705.852 MH2 14.82 dBrm nd8 down 14,865 MH2
T1 1 700,007 MHz -12,48 d8m nd@ 26.00 dB T1 1 700.067 MHz <1104 dBm ) 26.00 0B
T2 1 715.112 MHz 13.10 dém Q factor 46.7 T2 i 714.533 MHz -11.43 dbm q factar 47.5
\ Il L L -

64QAM

256QAM

- pectrum “é‘l
Ref Leval 24.20 dém  Offset 4.20 dé & RBW 300 kHz Ref Level 24.20 d&m  Offset 4.20 d8 @ RBW 300 kHz
o Att 30d8 SWT  12.645 @ YBW  1MHZ  Mode Auto FFT o At 3008 SWT 12645 ® VBW  1MHZ  Mode Auto FFT
SGL Count 100/100 SGL Count 100,100
(@ iFk Mz [@ 17k Max
204 CITEY] 13,49 b 20 12.01 aem|
" 700.5380 MHz| 706.0010 MHz
10 d NN BN B TV ST, 26.00 dB| 10 d&m- S 26.00 dB|
N Bwr 14.985000000 MHz| ,f WSV 14.835000000 MHZ|
o Qfactor \ 47.3 0 d f Q factar | 47.9)
b, ] {
-20d L -20 dém f !
\
™ N Hm, r~
-20 — 30 GBI LAt
a0 -40
=0 -50 dbm
~60 di 60 df
70 -70
CF 707.5 MHz 1001 pts CF 707.5 MHz 1001 pts Span 30.0 MHz
Marker marker
Type | Ref | Trc | ¥-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value Y-value | _Function | Function Result
5 1 709,538 MHz 13.49 dBm B down 14.085 Mz M1 T 706.001 MHz 12,01 dbm nde down 14.935 MHz
T1 1 700.007 MHz -12,48 dBm 26.00 da 1 1 700,097 Mz -13,48 dBm nd@ 26.00 da
T2 1 714.993 MHz -12,52 diém Q factor 47.3 T2 1 714.933 MHz -13 64 dém Q factor 47.6
g ) T
L JL J bl L JL ) L

TEL : 886-3-327-

3456

FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG082512B

Occupied Bandwidth

Mode FR1 n12 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.48 8.93 13.43
Mode FR1 n12 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.47 4.47 9.29 9.25 14.12 14.12
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.49 4.49 9.23 9.25 14.06 14.15
TEL : 886-3-327-3456 Page Number 1 An12-7 of 30

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG082512B

FR1 n12 /5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

=)

Offset 4.20 dB & RBW 100 kHz
SWT 18 ps @ VBW 300 kHz

Ref Lavel 24.20 dem

b Att 30 de
SGL Count 100/100

[@ 1Pk Max

20 di

Made Auto FET

M1[1] 15.47 dBm)|
" 706.89100 MHz

M A iy Y 1.475524476 MHZ|

AL
10 dém -

od 1 t

Avy

70

CF 707.5 MHz
Marker

1001 pts Span 10.0 MHz

X-value

Y-value

Function

Function Result

Type | Ref | Tre |
ML 1

TL
T2

1
1

706.891 MHz
705.25235 MHz
709.72777 MHz

15.47 dem
10.58 dBm
11.00 dém

Occ Bw

4.475524476 MHz

FR1 n12 /5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

L Spectrum 2
RefLevel 24.20 dBm  Offsat 4.20 d8 = RBW 100 kHz Ref Level 24.20 d&m  Offset 4.20 dB & RBW 10D kHz
o Att 30de SWT  19us @ VBW 300kHz  Mode Auto FFT = Att 30d8 SWT 19 s @ VBW 300kHz Mode Auto FFT
SGL Count 1007100 SGL Count 1007100
[@ 1Pk Mar [@ 1Fk Max
20 i Mi[1] 19.96 dim| 204 MI[1] 15.00 abm)
T 707.81000 MHZ] ) . 707.67000 MHZ]
10 L rere \n, GoaBy 4.465534466 MH] 104 i 0 e +.465534466 MHZ
» ‘ . / |
/
-10 d ~ -10 ,J
/ /
-20 7 -20 Jf Y
R i
- Ay SANLVEY. Y 58 WL e
04 -40
-50 dém- -50
60 -60 df
-70 70 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Tre | X-value Y-value |__Function | Function Result |
ML 1 707 81 WKz 13.96 dém M1 1 707.67 MHz 15.00 dBm
1 1 705.26224 MHz .23 dbm Oce Bw 4485534485 MHz T1 1 705.26224 MHZ 9.34 dam Occ Bw 4.465534466 MHz
Je L 20972777 iz 8.59 dim T2 1 709.72777 MHz 5.01 dom

64QAM

256QAM

pectrum = pectrum 2
Ref Level 24.20 dém  Offset 420 d8 & RBW 100 kHz Ref Level 24.20 dbm  OFfset 4.20 d5 @ RBW 100 khz
e At 300E SWT 195 @ VBW 300 kHz  Mode 4uto FFT e AL 30ds SWT 195 @ VBW 300kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@17 tax [errrmax
20 _ M1[1] 13.06 dBm| 20 mi[1] 11.41 dBmj
'| 707.92000 MHzZ| 707.11000 MHZ|
10 dBm: JEN PRSI SONa WY LW - TR 4.485514486 MHz 10 di _ - - OccBw o 4485514486 MHz]
T 1 F e = Lo A
od f! 0 -
-10 4 -10 dém
-20 dim: ;" \'L .20 d
\ | - ~ y
s o e
Lttt L - = -30 dem S —
-40 -40 di
-50 dem 50 d
60 di -60
70 70 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts 8pan 10.0 MHz
Marker Marker
Type | Ref | Trc| X-value | v-value | Function Function Result Type | Ref | Trc | X-value | v-value | Function | Function Result |
M1 1 707.92 MHz 13.06 dBm M1 1 707.11 MHz 1141 d8m
1 1 708.25225 MHz .56 dbr Oce bw 4.485514486 MHz Ti 1 705.24226 MHz 4.97 dém Oce Bw 4 485514486 MHz
T2 1 709.73776 MHz .60 dBrm T2 1 709.72777 MHz .68 dBm
L JU J L I J -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512B

FR1 nl12/10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

C)
v
Ref Lovel 24,20 dBm  Offset 4.20 0B = RBW 100 kHz
o Att 30db SWT 370 ps @ VBW 300 kkz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
20d MI[1] 12.70 dBm|
708.5590 MHz
T
10 dém ey e o ’\a‘q‘i“—)w\;w"w 8.931068931 MHz|
od ;
’ \
10
i [
\
-20 i T -
30 L4 .J e AN
9 7 i
! gy e
-40
-50
-60
-70
CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | %-value | Y-value | _Function | Function Result
L 1 70B.55 MHz 12.70 dém
TL 1 702.8646 MHz 8.22 dém Occ Bw 8.931068931 MHz
T2 1 711.7957 MHz 9.30 dém
-

FR1 nl12/10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

L Spectrum 2
RefLevel 24.20 dBm  Offsat 4.20 d8 = RBW 100 kHz Ref Level 24.20 d&m  Offset 4.20 dB & RBW 10D kHz
o Att 30de SWT 37.9us @ VBW 300 kHz  Mode Auto FFT [ At 30d8  SWT  37.5us @ VBW 300kHz Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
[@ 1Pk Mar [@ 1Fk Max
20 Mifi] 10.50 dBm] 204 MI[1] 11.33 dBm)|
711.6760 MHz| 1 705.6220 MH]
11 ; . . .
i Oce 9.290709291 MHz] " Opc By 9.250749251 MHz,
o T TR o f - A VLA VR
o ] i ’ = ‘\
| | / |
-10 di -10
/ | 7 1
p g | P ) \
-20 - -20 1
N ! ' fuflnr Kk T g
e \nan . o iy i
@ T 3548 T
-40 di -40
-50 dBm -50
60 -60 df
-70 70 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
ML 1 711.676 MHz 10.50 cBm M1 1 705.622 MHz 11.33 dém
Ti 1 702.8447 MHz 7.13 dém Occ Bw 9.290709291 MHz T1 1 702.8447 MHz 8.24 dBm 0cc Bw 9.250749251 MHZ
Je L Ji2.1354 Wiz Z2E dbm T2 1 712.0954 MHz 5.26 dom

64QAM

256QAM

pectrum - Spectrum L
Ref Level 24.20 d&ém  Offset 4.20 d8 & RBW 100 kHz Ref Level 24,20 dém  Offset 420 d& & RBW 100 kHz
o att a0dE SWT 379 s w VBW 300kHz  Mode Auto FFT e At 0 dE SWT  37.9 5 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 5GL Count 100/100
[@ 17k Max [0 17k Max
= ML 10,93 aBm| . MI1] 7.97 dBm)|
" 708.3190 MHz| 708.6590 MHZ|
L1 Ocg By 9.230769231 MHz| i Oce Byt 9.250749251 MHz|
10 dém e e e A 10 .
/ VRPN PR SRT IOV P
0 db J 0 *
-10 -10 oy :
t 10 dBm i k
-20 dBm -20 1 +
30 d pitrel 1 - 30 ad l"
R T - A o
A V
-40 40 di
-50 dbm 50
-60 di -60
70 70 d
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 ES El an 2| MHz
marker Marker
Type | Ref | Tre| X-value Y-value | Function Function Result Type | Ref | Trc| X-value | Y-value |__Function | Function Result |
M1 T 708.313 MHZ 10,93 dbm M1 L 708,659 MHz 7,97 dBm
T 1 702.8846 MHz 6,53 diém Occ Bw 9.230769231 MHz T1 1 702.8646 MHz 3.28 dBm Occ Bw 9.250749251 MHz
T2 1 712.1154 MHz 7,37 dbm T2 1 712.1154 Mz 3.60 dbm
T

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG082512B

FR1 n12 / 15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

C)
v
Ref Lovel 24,20 dBm  Offset 4.20 0B = RBW 300 kHz
o Att 30dE SWT 126 ps @ VBW  1MHz  Made Auto FFT
SGL Count 100/100
[@ 1Pk Max
20d Mi[1] 16.08 dBm)
N A 706.5410 MHz
10 B el Vel T s Tty ‘:"L 13.426573427 MHZ|
od -
" | |
] W.
o 7 [
| \
30 =t i —
40
-50
-60
-70
CF 707.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Tre | %-value | Y-value | _Function | Function Result
L 1 706,541 MHZ 16.08 dBm
TL 1 700.4271 MHz 10.79 dBm Occ Bw 13.426573427 MHz
T2 1 713.8536 MHz 12.17 dbm
-

FR1 n12 /15MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

(=]

RefLevel 24,20 dBm  Offset 420 db & RBW 300 kHz

ke att 30d8 SWT  12.6 s @ VBW 1 MHz  Mode Auto FFT
SGL Count 1004100
(@ 1Pk Max
20 . ML 13,99 dbim|
o v 706.2710 MHZ]
10 e A A, e 14.115884116 MHz|

40
-s0
-60 di
70 di
CF 707.5 MHz 1001 pts Span 30.0 MHz
Marker
Type | Ref | Trc | X-value 1 Y-value |__Function__| Function Result |
[ 1 706.271 Mz 13.53 dem
T1 i 700.4271 MHz .66 dim Occ Bw 14116884116 MHz
T2 1 714.543 MHz 8.76 dBm

Spe

=

Ref Level 24.20 dém Offset 4.20 dB & RBW 300 kHz

= AL 30de  SWT 126 4s & VBW 1 MHZ Mode Auto FFT
SGL Count 100/100

@17 Max

204 MiL1] 13.90 dom)|
L 708.3390 MHz|

NN DN AP TR Y v o

o N
o e B

CF 707.5 Mz

Marker

Type | Ref | Trc | X-value |
MI 1 708,333 Mz
1 1 700,457 Mhz
T2 1 7145729 Mz

1001 pts Span 30.0 MHz

¥-value | Function |
13.98 dém
8.93 diém oce Bw
8.56 dBm

Function Result |

14.115884116 MHz

64QAM

256QAM

Spectrum - b m -
Ref Leval 24.20 dém  Offset 4.20 dé & RBW 300 kHz Ref Level 24.20 dém  Offset 4.20 dB & RBW 300 kHz
o Att 30d8 SWT  12.645 @ YBW  1MHZ  Mode Auto FFT o Att 30dB SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 L Count 100/100
(@ iFk Mz [0 1Fk Max
20d T m1[1] 13.96 dBm| 20 Mi[1] 11.35 dBmj|
Y 708.8490 MHz| 7059720 MHz
» L RS 14.055944056 MHZ OGe By 14.145854146 MHz|
10 If, 10 dBm T G5
o i 0 df f
-10 f 10
. f
-20 d Ty -20 T
PN T W o {
v / A s
o L 30 depmort —
40 -a0
=0 -s0
-60 d -60
7o -70
CF 707.5 MHz 1001 pts CF 707.5 MHz 1001 pts Span 30.0 MHz
Marker marker
Type | Ref | Trc | ¥-value | ¥-value | Function Function Result | Type | Ref | Tre | %-value | Y-value | _Function | Function Result
M1 1 708.843 MHz 13.96 dBm M1 1 705.972 MHz 11.35 dim
T1 1 700.457 MHz .19 dbm Oce Bw 14.055944056 MHz T1 1 700.457 MHz 6.62 dBm Occ Bw 14.145854146 MHz
T2 1 714,513 MHz .20 dbr T2 1 714.6029 MHz 7.76 dem
——
g - -
L JU J - L 1

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG082512B

Conducted Band Edge

FR1 n12 /5MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

ectru

Spectrum

Ref Level 22.20 dBm
SGL Count 100/100

Offset 4.20 dB Mode Auto Sweep

Ref Level 22,20 dém
SGL Count 100/100

offset 4.20 dB Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
Hritghecic FARS £ | SPURIRHECHBIEKABS - a P
Line _$PURIOUS INE_ABS PABS I’ \ Line _$PURIOUS_LINE_ABS ]’ ¥ PASES
10 dBm f ]‘ 10 dBm n
ode JL 0 dBm H‘ |
-10 d8m f ".\ -10 dBm i
SPURIOUS_LINE_ABS_ i J‘
-20 dem rJ’ -20 dBm ‘)
-30 dBm 1 Y -30 dem i
[ |
. \ ) M ; il
40 dgm % f ﬁdaw 8l
50 dem e : L (ﬁ » o | P mv | \
" ;
. ,/M— RO I\ﬁ v I e fh Pt . mW‘J’H L\m o jN' o
-60.d8m . E
,g.da_'% IS 60 dBm . -
v WY
70 dém -70 dBm
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Fregquenc: | Powerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69887777 MHz -20.38 dém -7.38 d8 711.000 MHz 716.000 MHz 100.000 kHz T1e657as T 20.03 dBm —-SWI
598.900 MHz 699,000 MHz 30.000 kHz 698.99416 MHz -16.26 dBm -3.26 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00524 MHz ~17.20 dBm a0 de
589.000 MHz 704,000 MHz 100,000 kHz 699,32717 MHz 20.49 dBm -9.51 dB 716,100 MHz 725,000 MH2 100,000 kHz 716, 10445 MH2 51.01 dBm 501 dB
Y
)i il ™)
Date: 21.JAN.2021 14:50:16

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Ref Level 22.20 dBm
SGL Count 100/100

Offset 4.20 db Mode Auto Sweep

s um

Ref Level 22,20 dem
SGL Count 100/100

Offset 4.20 d& Mode Auto Sweep

@1 AvgPwr (@1 avgPwr
Hmit-ghec £ | SPURIAHIECHBIEKABS - P
Line _$PURIOUS INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
10 dBm 10 dBm
NW\AWMM_\ U PRV Y T ey
ods } 1 d dem -
-10 derm: 10 dem |
SPURIOUS_LINE_ABS_ } \
-20 dBm f 20 dBm:
-30 dBm ’v -30 dBm
-40 dem -40 dBm o
i T T e NP
50 dam - Chhet -50 dBm Bt aWAFaN
ol s o~ .
oo e -60 dBm 3
p
-70 dBm 70 dem e
Start 690.0 MHz 3003 pts Stop 704.0 MHz | ||['start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit | Rangelow | Rangeu | RBW | Frequenc: | __Powerabs | ALimit
520.000 MHz 698,900 MHz 100,000 kHz 698.87777 MHz -34.62 dBm -21.62 db R LL00 M 716 550 MiE 100,000 Wiz Ty 517 B -21W|
588.900 MHz 699,000 MHz 30.000 kHz 698.99895 MHz -32.35 dBm -19.35 dB 716.000 MHz 716,100 Mz 30,000 kHz 71601414 Mie 3301 dom ool de
599.000 MHz 704,000 MHz 100.000 kHz 70172478 MHz 7.91 dBm -22.09 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -31.96 dBm -18.96 dB
T
i - 1 1 i

LTAN.2021 14:46:47

TEL : 886-3-327-3456
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